3

V.

For the best experience, open this PDF portfolio in
Acrobat X or Adobe Reader X, or later.

Get Adobe Reader Now!



http://www.adobe.com/go/reader


©Black & Veatch Holding Company 2015. All rights reserved.

REPORT ON OPERATIONS FOR 2014

BLACK & VEATCH PROJECT NO. 188511

PREPARED FOR

Sewerage and Water Board of New Orleans

19 NOVEMBER 2015

ULIENE
JULIENg& 'BLACK&VEATCH

Bruno & Tervalon 1.»
' I

Certified Public Accountants
\/










MISSION STATEMENT

Our mission is to provide safe drinking water to everyone in New Orleans;
To remove waste water for safe return to the environment;
To drain away storm water;
To provide water for fire protection;
To provide information about products and services;
[...]
An analysis of financial operations projected for the Drainage Department for the period 2015
through 2019 is summarized in Table 35 of the report. Revenue from the three-mill, six-mill, and
nine-mill ad valorem taxes may be used for operating expenses, debt service, and capital
expenditures; however the three-mill ad valorem tax will expire in 2017.

The analysis indicates that current revenue sources are not adequate to meet operation and
maintenance expenses and total debt service on the proposed bond issues for each year of the study
period. As indicated in the Financial Plan and Rate Study 2011-2020 additional operating revenue is
needed to help fund the capital program.

Until an alternative source of operating revenue is identified, the Drainage System does not have the
ability to issue any future long term debt due to the fact that it will not have sufficient funds on hand
to make the required debt service payments. Due to constraints on revenue, it is anticipated that
capital projects during the 5-year period will exceed the amount of funding available from the
Drainage Department. It is recommended that the Board defer capital projects until an additional
source of operating revenue has been identified and the Board has the capacity to debt finance more
projects. This deferment is shown on Line 10 of Table 34.





Sewerage and Water Board of New Orleans

In addition, with the loss of revenue from the three-mill ad valorem tax beginning in 2018, operating
revenue in 2019 will not be sufficient to fund projected operation and maintenance expenses unless
an alternative source of operating revenue is identified or the three-mill ad valorem tax is
reauthorized in 2017.

Other Findings

The Board operates a power plant at the Carrollton Water Purification Plant which provides power
for the water purification process as well backup power in the event that commercial power fails or
becomes unavailable. The Board’s analysis of power purchased and produced is shown in the
supplemental section of the 2014 Comprehensive Annual Financial Report. In 2014, approximately
68.6 million kilowatt hour (kWh) of power was purchased and 32.4 million kWh of power was
generated.

On a unit cost basis, the average cost of purchased power has increased over the past five years from
about 9.4¢ per kWh in 2010 to about 10.3¢ per kWh in 2014. During the same period, the Board’s unit
cost for generated power has increased from about 24.9¢ per kWh to about 38.4¢ per kWh. The cost
of Board generated power is almost 3.7 times higher than that of purchased power; however, this
higher cost is offset by the fact that the Board generated power is much more reliable that the
purchased power from the local utility company.

In conducting our analyses and in forming an opinion of the projection of future operations
summarized in this report, Black & Veatch has made certain assumptions with respect to conditions,
events, and circumstances that may occur in the future. The methodology utilized by Black & Veatch
in performing the analysis follows generally accepted practices for such projections. Such
assumptions and methodologies are summarized in this report and are reasonable and appropriate
for the purpose for which they are used. While Black & Veatch believes the assumptions are
reasonable and the projection methodology valid, actual results may differ materially from those
projected, as influenced by the conditions, events, and circumstances that actually occur.





Sewerage and Water Board of New Orleans

Facilities Evaluation - Operation, Maintenance, and
Reconstruction

This evaluation summarizes the findings of the onsite assessments of the Sewerage and Water Board
of New Orleans (SWBNO) facilities conducted by Black & Veatch from June 21 to June 26, 2015. Site
visits were conducted at the water and wastewater treatment plants, Carrollton power plant
facilities, and Central Yard facilities to evaluate the condition and operational capabilities of these
facilities. In addition, the sewage and drainage pump stations were inspected to evaluate the
condition of those facilities. Interviews were conducted with management and supervisory level
SWBNO personnel during the site visit to assess the current operations statuses of the various
facilities.

INTRODUCTION

The Operations Department of the SWBNO comprises four units: (1) Water Purification, (2) Sewage
Treatment, (3) Water Pumping and Power, and (4) Sewerage and Drainage Pumping. The SWBNO
operates the Carrollton and Algiers Water Purification Plants (WPPs), which purify raw water from
the Mississippi River and supply potable water to New Orleans residents. The Carrollton plant
currently purifies approximately 135 million gallons per day (mgd) of water for the East Bank of
Orleans Parish. The Algiers plant, which serves the predominantly residential West Bank portion of
the parish, purifies roughly 11 mgd of water. The treated water from the two plants is pumped
through approximately 1,800 miles of mains to the service connections within the City, as well as to
several customers in adjacent parishes.

The sewerage collection system includes several miles of lateral sewers, trunk sewers, and 83
electrically operated pump stations. Raw sewage is conveyed through a force main system. Sewage
Pumping Stations (SPSs) A and D on the East Bank and SPS C on the West Bank are attended stations.
SPS A houses a supervisory control and data acquisition (SCADA) system which monitors operation
of all other sewage stations 24 hours a day.

The SWBNO operates two sewage treatment plants, one on the East Bank and one on the West Bank.
The East Bank Sewage Treatment Plant has a treatment capacity of 122 mgd (dry weather) and treats
sewage from the East Bank community. The West Bank Sewage Treatment Plant has a treatment
capacity of 20 mgd (dry weather) and serves the West Bank community of New Orleans, as well as a
few customers in Plaquemine Parish. Both plants were built or expanded in the 1970s and have been
upgraded or expanded to increase reliability and capacity. The contract operator, Veolia Water,
currently operates and maintains the plants for SWBNO.

In addition, the SWBNO is responsible for operating and maintaining the 24 major drainage pumping
stations in New Orleans and 11 smaller but automatic underpass stations. The majority of those
stations are manned 24 hours per day, 7 days per week. Each station is equipped with multiple
pumps which are activated in response to increasing water levels. Personnel monitor these pumps
and the numerous miles of drainage canals on a routine basis to ensure proper drainage in the area.

The 25 cycle power plant operated by the SWBNO provides power for portions of the WPPs and
approximately 60 percent of the drainage pumps. Two large vertical sewage pumping units at Station
A are also run on 25 cycle power. The following sections summarize key issues within several
departments of the SWBNO.





10

Sewerage and Water Board of New Orleans

STAFFING

Adequate staffing continues to be an issue for some departments of the SWBNO. Additional
maintenance is required for the SWBNO facilities as equipment ages and more equipment is added at
the facilities. Staffing levels have decreased as the system has aged and expanded within the SWBNO
owned facilities. Vacancies still exist in several departments, especially those departments requiring
highly educated and skilled personnel. These shortages are reflected within the more technical
disciplines such as mechanical maintenance, electrical maintenance, plant maintenance, welding and
fabrication, and operations. Engineering is still understaffed but is improving due to the slowing of
the private industry in the local area.

The SWBNO suspended the domicile policy following Hurricane Katrina, which required employees
to live in the City of New Orleans. This suspension action allowed personnel hired by the SWBNO to
live outside city limits, thus providing more housing options for employees. The City Council
reinstated the residency requirements as of January 1, 2013 which has slowed the hiring of
individuals with an interest in working for the SWBNO but live outside City limits. Departments
within the SWBNO continue to actively recruit from local college campuses, career job fairs, and trade
schools to fill vacancies.

In addition to those highly skilled positions, a significant portion of the SWBNO’s leadership will
retire within the next 5 years. Very few potential successors have been identified to assume those
leadership positions facing retirement.

Most departments have staffing issues related to being inadequately staffed based on the current
needs of the SWBNO. The table on the following page summarizes the number of staff on the payroll
for each department and the percentage of staff eligible for retirement within the next 5 years as of
May 2015. These conditions demonstrate the need for an effective succession action plan for the
department heads and supervisors.

WATER PURIFICATION PLANTS

The Black & Veatch representative accompanied the WPP Superintendent on the facility tours of the
Carrollton and Algiers WPPs. The Carrollton and Algiers WPPs are currently operational and
producing water that meets or exceeds federal drinking water standards. Treatment systems at both
plants are functioning well and continue to produce potable water for the East and West Banks.

The staffing levels at the Carrollton and Algiers WPPs have been able to consistently produce finished
water that complies with federal and state regulations and meets the capacity of the service
population. The SWBNO is facing the industry-wide problem of an aging workforce; therefore, there
is an immediate need to hire and train personnel for the future sustainability of plant operations. The
SWBNO has hired entry level personnel and is in the process of hiring more to begin addressing those
long-term needs. In addition, state licensed operators are in short supply and are required onsite at
all times and are necessary to successfully operate the plants around the clock. The most senior
operators will be retiring within the next few years and will need to be replaced in order to maintain
compliance with the state requirements for operator certification in water treatment.





Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2014

Current Number of Board Employees and Eligible for Retirement

EMPLOYEES ON | ELIGIBLE FOR | % ELIGIBLE FOR
DEPARTMENT PAYROLL RETIREMENT | RETIREMENT

Operations - Water Purification Plants 29.5
Operations - Water Quality Laboratory at Carrollton Plant 11 2 18.2
Operations - Water Pumping and Power 79 18 22.8
Operations - Sewage and Drainage Pumping Stations 107 29 27.1
Facility Maintenance 62 15 24.2
Engineering 46 18 39.1
Networks 321 58 18.1
Support Services 96 30 31.3
Environmental Affairs 11 4 36.4
Total 795 192 24.2

Carrollton Water Purification Plant

The Carrollton WPP has a design capacity of 210 mgd. The water treatment processes at the plant
consist of flocculation with a polymer and ferric sulfate followed by pH adjustment with lime. The
flocculated particles are allowed to settle in sedimentation basins and traveling mechanical rakes
remove the settled solids from the sedimentation basins for discharge to the Mississippi River.

Chlorine in the form of sodium hypochlorite is used to disinfect the clarified water. Anhydrous
ammonia is then added to form chloramines for residual disinfection. Additional settling time and
disinfection contact time occur in the secondary settling basins. The clarified water is also treated
with sodium hexametaphosphate for calcium sequestration and hydrofluorosilicic acid for fluoride
addition. At present, the SWBNO is feeding all chemicals at appropriate dosages and maintaining
adequate chemical storage at each site.

Filtration is the final step in the treatment process where the water is filtered through rapid sand
filters. Finished water is then pumped to the populace through the distribution network.

The Carrollton WPP is currently treating approximately 135 mgd of water for the East Bank of
Orleans Parish, partly due to leaks in the water distribution system. Leaks in the distribution network
are a source of persistent problems. These leaks are currently being addressed under the water main
replacement program funded by the Federal Emergency Management Agency (FEMA). The water
delivery pressure at 70 psi has been consistent throughout the last year.

BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction





12

Sewerage and Water Board of New Orleans

TS e

Sedimentation Basin Down for Repair Filter Gallery Piping at Carrollton WPP

Figure 1 - Carrollton Water Purification Plant
Improvements completed at the Carrollton WPP during 2014 are listed below:

The G4 sedimentation basin flocculator rehab and basin cleanout was completed but is still not in
service. It is anticipated to be placed back into service in 2015.

Maintenance and/or improvement projects the SWBNO has planned for existing facilities include the
following:

A filter rehabilitation program is needed for the Sycamore and Claiborne filter galleries. Valves,
actuators, corroded piping supports, and leaking pipes associated with the filters need to be
repaired or replaced.

Media replacement for Claiborne filters is ongoing currently.

The Sycamore wash water pump for the filters needs replacement. The packing seal was leaking
during the site visit and the pump is nearing the end its service life. The project has gained
approval from the Board and is waiting on a notice to proceed. Design will be completed by the end
of 2015 with construction in 2016.

The recycle basin pumps need to be replaced. Two of the four pumps are currently inoperable and
the other two pumps are nearing the end of their service life. The design for the pump replacement
is complete and construction will begin next year.

Design for a new 30 inch sludge discharge line needs to be completed. This new line will provide
for much needed capacity and redundancy improvements for the Carrollton WPP. This
improvement was in design at time of site visit and will be installed in 2016.

Algiers Water Purification Plant

The Algiers WPP has a design capacity of 40 mgd. The treatment process at the plant is similar to that
of the Carrollton facility, which uses the same chemicals with a slightly modified application scheme
in the upflow clarifiers. At present, the plant is treating approximately 10 mgd of water and is serving
the predominantly residential West Bank portion of the Parish.





Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2014

The facility has partially commissioned a new ferric storage and feed system for flocculation at the
WPP. This equipment, along with the existing temporary ferric storage and feed equipment, is
supporting the needs of the plant with the goal of complete transition to the new facility by the end of
2015 or early 2016.

Other improvements needed or ongoing at the plant include the following:
The sodium hypochlorite generation system was decommissioned in early 2015 due to equipment
issues and the cost of keeping the process online versus purchasing liquid sodium hypochlorite.
Instrumentation was added to the filters to display flow (MGD) at each filter.

The SCADA system is out of service and its absence is impacting plant monitoring capabilities. At
the time of the visit, a Human Machine Interface was placed in the control room to help the lead
operator monitor the turbidity readings from the filters and troubleshoot filter issues. Planned
improvements to this system are on hold due to priority on infrastructure improvements.

EIMCO Clarifier’s No. 3 and 4 are under contract for design of replacement of launder troughs.
EIMCO Clarifier 2 is scheduled to be painted by end of 2015.

The raw water pumping and piping systems need to be improved in order to provide redundancy
to the intake system.

Corrosion on Clarifier New Instrumentation at Filter Galleries at
Algiers WPP

Figure 2 - Algiers Water Purification Plant

WATER QUALITY LABORATORY

The water quality laboratory located at the Carrollton WPP conducts daily analyses of river water
quality and purified water for both WPPs. Water samples from the distribution network are also
analyzed at the laboratory facility. The lab continues to meet the state and federal mandated
analytical requirements of the water plants, and is certified by the Louisiana Department of Health
and Hospitals for analysis of coliform bacteria.

BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction

13





14

Sewerage and Water Board of New Orleans

The laboratory collects samples for protozoan analysis in addition to coliform analysis. Other regular
analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, total organic carbon (TOC),
dissolved organic carbon (DOC), phosphorus, corrosion monitoring, and chlorine residual at different
stages of treatment. The solids are analyzed for total suspended solids (TSS) and total dissolved
solids concentrations. The laboratory also analyzes river water and finished water samples for
volatile organic compounds.

The laboratory continues to maintain its involvement in the Early Warning Organics Contamination
Detection System (EWOCDS) run by the State Department of Environmental Quality (LDEQ);
however, several upstream stations have proved unreliable. The EWOCDS program has also been
underfunded by the State of Louisiana, which has caused a reduction in sampling and analysis.

Monitoring stations connected by telecommunications notify LDEQ if any of the 60 Environmental
Protection Agency (EPA) listed pollutants are detected in the river water samples. The LDEQ
disseminates the information to the program participants, allowing an early warning of possible
problems. The LDEQ maintains EWOCDS equipment at all participating locations while the program
participants provide the manpower to collect and analyze the samples.

The laboratory is currently adequately staffed with one supervisor, one microbiologist, four chemists,
and four technicians. Much of the lab instrumentation and equipment is reaching or has reached the
end of its service life and is in need of replacement. Newer analytical instruments and equipment,
such as a new gas chromatograph/mass spectrometer (GC/MS), autoclaves for the microbiology lab,
and fume hoods in the chemistry lab are needed. Repairs have been made to the some of the fume
hoods and they are operational. Currently, the laboratory staff is working toward certification of TOC
analysis in order for TOC analysis to be performed at the SWBNO facility.

WATER PUMPING AND POWER

The primary function of the Water Pumping and Power unit of the Operations Department is the
production of steam for the generation of 25 hertz (Hz) power in addition to pumping potable water
to the City of New Orleans. The facilities at the Carrollton power plant include three pumping steam
turbines and one gas turbine for a total theoretical capacity of 61 megawatts (MW). The steam
required for the turbines is generated in the six boilers at a total capacity of 650,000 pounds of steam
per hour. In addition to the 25 Hz turbine, newly installed Turbine No. 6 produces 15 MW of 60 Hz
power, but is not yet fully operational.

The generating station at the Algiers facility is capable of generating 60 cycle power using a diesel
generator. The power generation facility can generate enough power to support operations at the
Algiers plant. This station is also capable of performing a frequency change from 25 Hz power
supplied from the Carrollton power plant to 60 Hz power.

The current capacity of the Carrollton power plant is 40 MW, which is less than the 61 MW design
capacity. Turbine No. 4 is currently out of service being repaired and is scheduled to be back in
service by end of 2015. Boiler No. 5 is out of service and is currently being rehabbed. Boilers No. 1
and No. 3 will be rehabbed once Boilers No. 4 and No. 5 are completed.

A 200 psi high pressure natural gas line supplies fuel for the 15 MW 60 cycle, dual fuel generator
turbine package (Turbine No. 6) and the existing Turbine No. 5. The 15 MW, 60 Hz generator facility





Sewerage and Water Board of New Orleans

supplements the commercial power available from Entergy to provide power redundancy and
continued service in the event of a commercial power loss due to storms, hurricanes, etc. The
generator serves the majority of the plant and raw water intake stations and provides additional
drainage station capacity.

Two steam-driven distribution pumps are located at the power plant. Pump A rehabilitation was
completed in March 2014 and Pump B will be completed by the end of 2015. The Claiborne Pumping
Station, consisting of four water distribution pumps (two 60 Hz drive and two 25 Hz drive), and
Panola Station, consisting of two pumping units (each with a 25 or 60 Hz motor), are usually
adequate for pumping finished water to the distribution network. The 25 Hz pump at Panola Station
has been converted to operate on both 25 and 60 Hz power for more pumping operation redundancy.
The water hammer program will provide for the replacement of equipment and associated valves at
the Panola, A & B Pump Room and Claiborne Pumping Stations. Two elevated tanks will also be
installed to provide surge protection to the distribution system. These projects are currently in the
design phase.

Storm-proofing projects for critical SWBNO facilities, including the power buildings, were recently
completed by USACE. Improvements for the power buildings include reinforcing the walls, roofing,
doors, and windows. Additional hurricane damage-related work primarily includes valve
replacement and repair to electrical components and controls. Related items for the Water Pumping
and Power unit are in various stages of design or construction.

The Water Pumping and Power unit has 79 current employees with 4 vacancies. Power for continued
operations of the water, sewerage, and drainage systems requires staffing 24 hours per day, 7 days a
week. Given the current levels of staffing, overtime is required to cover all the necessary areas within
the Pumping and Power unit. In addition, approximately 18 senior operators or supervisors are set to
retire in 5 years or less.

Central Control

The Central Control Power Dispatching Department is primarily responsible for the delivery of an
adequate supply of Board generated electrical power, the continuous monitoring of the operational
status of all electrical switchgear, and the testing of related electrical feeders and equipment. This
Department also is responsible for verifying and enforcing the Board's safety clearance procedures
and associated clearances within the power distribution system. In addition, this Department
monitors local and regional weather to provide advance warning of storms which could affect power
generation requirements for the drainage and sewerage systems. Coordination of various power
supplies, including alternative backup power supplies such as diesel generators and frequency
changers, also comprise part of this Department's responsibilities. The Central Control Power
Dispatching Department plays a vital role in many emergency operational situations. Serving as a hub
of communications, Central Control informs the Board's management and senior level staff of
changes in conditions that will affect the Board's ability to provide adequate sewerage, water, and
drainage services. Central Control also provides valuable information during emergencies such as
hurricanes, floods, freezes, etc., to the Office of Emergency Preparedness (OEP) through established
Board protocols. Lack of staffing continues to be a major issue for this Department.

15





16

REPORT ON OPERATIONS FOR 2014 | Sewerage and Water Board of New Orleans

SEWAGE TREATMENT PLANTS

Black & Veatch, accompanied by the Plant Superintendent, visited both the East Bank and West Bank
sewage treatment plants. Operations and maintenance activities of both plants have been contracted
to Veolia Water. A representative of the SWBNO is to oversee the contract operator. This
representative works in the Engineering Department within the SWBNO for the Operations
Department. Both treatment plants were operational at the time of the site visits and were meeting
the discharge limits according to treatment plant personnel. The contract to operate both facilities
was recently bid; Veolia won the contract and will continue to be the contract operator for the next
10 years.

East Bank Sewage Treatment Plant

The East Bank Plant has a treatment capacity of 122 mgd (dry weather). The plant is currently
receiving approximately 90 mgd of flow. Average flow for the plant in 2014 was 93.5 mgd which was
slightly less than 2013 average of 98.2 mgd. The treatment facilities at the plant include bar screens,
grit removal, a pure oxygen activated sludge system, final clarification, and disinfection. The solids
generated during sewage treatment are thickened, dewatered (using belt filter presses), and finally
incinerated. A new sludge dryer is currently under design as an alternative sludge treatment system
to supplement the existing fluid bed incinerator (FBI).

New Flood Mitigation Wall New Hydrogen Peroxide Odor Control System
Figure 3 - East Bank Sewage Treatment Plant

The following items summarize the improvements that will be or have been performed at the East
Bank Plant:

Reactors 1 and 4 were out of service during site visit. Trains 2 and 3 were online. Train 1 was down
due to rehabilitation and reactor cleaning. The mixers will be replaced with 8 new mixers during
the 2015-2016 time period. Reactor 4 will be rehabbed once Reactor 1 is completed and is
currently scheduled to be rehabbed in 2016.

APRIL 2016





Sewerage and Water Board of New Orleans

LEL sensors will be installed in the reactors to monitor explosive gases along its automated valves
to make the process safe to operate. This work will be completed by the end of 2015.

There is no automation for mechanical rake on the bar screens and raking must be conducted
manually at regular intervals. A project to install automated rakes with controls is currently being
done in house and will be completed by the end of 2016.

Cyclone grit separators exhibited corrosion.

Return sludge line was corroded and out of service. A temporary, aboveground replacement line is
being used to return sludge from the return activated sludge pump stations to the influent channel.
Permanent repair design was completed this year and was awarded in February 2015 and the
project is in construction.

Scum arm on secondary clarifiers was not in operation at time of field visit; however the plant
operator indicated it would be repaired this year.

The operator noted the liquid oxygen tank is nearing the end of its useful life. High purity oxygen
system components appeared in good condition. Tank replacement is not currently on the project
list for 2015-2016.

Several mechanical mixers on aerobic reactors were out of service, due to regular preventative
maintenance.

Four RAS pump motors were replaced this year.

Effluent pumps appeared in fair condition. The operator noted there have been difficulties keeping
these pumps operating reliably due to electrical system issues. The electrical system is being
evaluated and will likely require upgrades to increase the reliability of the effluent pumps. A 2400
V Effluent Pump electrical distribution system along with switchgear and VFDs is in design phase
and will go to bid at the end of 2015.

A new hydrogen peroxide odor control system was installed and commissioned.

The wetland project is still underway with piping installation from the clarifiers to the wetlands.
A flood protection berm was completed at the plant to minimize future plant flooding.

The minor cracks in the effluent line were repaired in August 2014.

The average influent TSS and BOD concentration for 2014 were approximately 108 milligrams per
liter (mg/L) and 90 mg/L, respectively. These concentrations are significantly lower than normal,
which is likely the result of a significant increase in the amount of inflow and infiltration in the
collection system requiring treatment at the plant. Effluent quality has been adequate over the last
year, with an average effluent TSS concentration of 15.8 mg/L and an average effluent BOD
concentration of 23 mg/L. Five permit violations occurred in 2014. Two fecal coliform permit limit
violations occurred during January and December 2014. Additionally, two BOD violations occurred in
February and April 2014 and one TSS violation in April 2014. The February 2014 BOD violation
occurred due to issues with the bioreactor mixers. The mixers were repaired quickly by Veolia and
placed back into service to meet permit. The April 2014 BOD violation and TSS violation were
attributed to high flows and having several clarifiers down for maintenance. Within 10 days, the
clarifiers were repaired and back online. The fecal violations in January and December of 2014 were

17





18

REPORT ON OPERATIONS FOR 2014 | Sewerage and Water Board of New Orleans

sampling errors. This facility’s permit expired a year ago and a renewal was sent to DEQ.
Environmental Affairs is awaiting a draft permit to review and accept.

West Bank Sewage Treatment Plant

The West Bank Plant has a treatment capacity of 20 mgd (dry weather). The plant is currently
receiving approximately 9 mgd of flow. The West Bank treatment facility consists of bar screens,
primary clarifiers, trickling filters, final clarifiers, and chlorine disinfection. Primary and secondary
solids are co-thickened in a gravity thickener and hauled to the East Bank facility for incineration.

Effluent Pump 2 Check Valve Replacement Emergency Generator Intake Air Filtration
System

Figure 4 - West Bank Sewage Treatment Plant
A summary of findings for the West Bank Plant follows below:

Concrete and pavement adjacent to the bar screens and aerated grit basins showed cracks and
settling.

The second bar screen (of four bar screens) is in need of an adjustment. Bar Screen 3 was
inoperable at time of visit and will be completely rehabbed this year. Bar screens 1, 2 and 4 are
operational.

Grit cyclones for collecting grit from the grit basins exhibited significant corrosion. Two Grit
Classifiers were replaced in 2014 and2015.

Two grit pumps are in need of replacement.

Aerated grit basin 1 was cleaned in early 2015 and Aerated grit basin 2 is scheduled to be cleaned
this year.

Weirs and rotating arms of primary sedimentation basins show significant corrosion.

The West Primary Clarifier will be rehabbed and painted by the end of this year. A contractor is
currently under contract to conduct the work. The Effluent well on the back of the West Primary
Clarifier was recently repaired due to concrete cracking. The West Primary Clarifier also had a

APRIL 2016





Sewerage and Water Board of New Orleans

leaking valve during the site visit. The Central Primary Clarifier will have center well repairs
conducted, but the time frame was not yet known as of the site visit.

New hydrogen peroxide odor control system was installed and commissioned in 2014-2015.

Main Collection Basin Pumps 4 and 5 had impeller replacements and rehabilitation work
completed in 2015. Pumps 1, 2 and 3 impellers will be checked and rehabbed later this year or
early 2016.

Main collection basin Pump 4 transformer was replaced.

The structural condition of the trickling filters appeared to be good. Minor structural issues with
Trickling Filter No. 1 were noted and are getting worse since the last site visit in 2014.

The drive motor for the arms on the trickling filters is currently inoperable and operates based on
hydraulics; however, treatment is still acceptable.

Check valve on effluent pump 2 was replaced. Pump 2 is offline due to an additional inoperable
valve. Maintenance is working on removing and repairing the valve in 2015.

The standby generator is operational. An addition of an air filtration system was made to the
generator, as well as a flap placed on the exhaust to prevent rain water from entering the
generator.

The SCADA system was down during site visit and has been down for most of 2015. SCADA is
currently being reloaded and updated and should be completed by end of this year.

The monthly average TSS and BOD influent concentrations are approximately 86 and 79 mg/L,
respectively. The monthly average effluent TSS and BOD concentrations for the last year have been
approximately 10.8 and 8.8 mg/L, respectively. The average flow for 2014 was 9.2 mgd, which is
slightly less than 2013 at 10.03 mgd. For 2014, this plant has met or exceeded all permitted effluent
limits.

SEWAGE AND DRAINAGE PUMPING STATIONS

Inspections of the drainage pump stations (DPS) and sanitary sewer lift stations (SLS) of both the
East and West banks of New Orleans were conducted over an eight (8) day period, beginning Monday,
June 22, 2015 through Tuesday, July 7, 2015. The observation report details the operational status of
each sewerage lift station (SLS) and drainage pump station (DPS) across the city of New Orleans.
Pumps that were not turned on at the time of the observations were deemed to be either “in service”
or “out of service” based on direction from Sewerage and Water Board supervisors or pump station
operators.

Upon inspection, all DPSs and SLSs are considered operational either from permanent pumps or the
use of temporary pumps. All stations have either completed or are still under storm related
construction repair or upgrades. These repairs will increase the probability that the stations remain
functional in the event of a major storm or power loss. The repairs include but are not limited to the
installation of industrial capacity generators, fuel storage tanks, electrical transformers and storm
proofing of pump motors. Several of the stations have undergone structural related storm proofing
measures as well including new storm windows and doors. Finally, many station rooftops and wall
framings have been reinforced to provide greater wind gust resistance.

19





20

Sewerage and Water Board of New Orleans

A few stations still have not been repaired or are out of service due to pump maintenance issues.
Seven SPSs, Burke, Lawrence, Station 6, Bullard, Dodt, Lake Forest, and Plum Orchard, are under
construction and are using portable pumps at each of these locations. Two SPSs, Lamb and Victoria,
have been recently completed and are now in service. No DPSs are under construction but 2 stations
have been recently completed at Dwyer and Station 5. While all stations are operational, several
stations are not at full capacity due to inoperable pumps or the use of temporary pumps due to
preventative maintenance issues.

Current staffing levels are less than expected for the size and scope of the sewage and drainage
stations due to retirements and lack of qualified candidates.

FACILITY MAINTENANCE

The Facility Maintenance Department consists of four units: (1) Plant Maintenance, (2) Welding &
Fabrication, (3) Electrical Maintenance, and (4) Mechanical Maintenance. These units provide meter
repairs, removals and installations, major electrical, welding, and fabrication, as well as mechanical
maintenance for all SWBNO facilities throughout the system, with the exception of Veolia Water
operated sewage treatment plants. The Facility Maintenance Department possesses the specialized
equipment and technology necessary to maintain the plant process equipment, drainage pumping
stations, sewage pump stations, power generation equipment, and water meter servicing. Automated
lathes and mills located in the machine shop and break press, as well as shear and other specialized
repair equipment located in the welding and fabrication shop, provide the ability to fabricate parts